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TRANSMISSUION CASE GROUP




FSOAZ 3L

7 — ARBR
« TRANSMISSUION CASE GROUP

REER K E S 8 & £ W B & ™ z
NO. CODE NO. PARTS NAME Q'TY REMARKS

FS/R fyvay H—-2 (H)

A-1 |111 0111 002 CASE, transmission (R) 1
rIvA Iy vary =2 (E)

A-2 111 0112 003 CASE, transmission (L) 1
Fa—2 vV

A -3 | M60 0116 000 PLUG, oil (inlet) 1
NA a3 N

A-4 | MO7 0118 000 PACKING, 0il (outlet) 1
Hav b

A-5 | 9BT 0801 003 BOLT, M8x10% 1
HEoab

A-6 | 9BT 0801 600 BOLT, M8x162 2
MR EH R

A-7 | 9SW 0800 000 WASHER, spring 8¢ 2
F o b

A-8 | 9NT 0800 000 NUT, M8 2
o b

A-9 | 9BT 0601 470 BOLT, 7 T M6x142 16
NXE FHNE

A-10 | 9SW 0600 000 WASHER, spring  6¢ 16
Foy b

A-11 | ONT 0600 000 NUT, M6 16
Vel Fay

A-12 | 111 0218 000 AP Caxte hatt 2
Apb=4+ PYYHFr ZRF-—

A-13 | 111 0727 000 STAY, strainer fitting 1
ApbL—-

A-14 | 510 23-2 158 STRAINER, 1

o0y Fgb

A-15 | 920 15-2 317 NUT, lock 1
FHab

A-16 | 9BT 0801 803 BOLT, M8x182 1
Ea—XN ~N47 S-C

A-17 | 111 0718 000 PIPE, fuel S-C  S#x9¢x110% 1
24

A-18 | M86 0742 000 CRp. 104 g
Ea=X 47 S-C (D

A-19 | 111 0728 000 PIPE, fuel S-C 1







B EJ.‘/B pESH: 153
SSUION GEAR GROUP
REES a - x B 8 & £ o3 ¥ R ] k4
NO. CODE NO PARTS NAME Q'TY REMARKS
SYR IyvVay Tuv (i)

B-01 | 111 0102 001 | TRANS MISSION As2'y 1 | A-1v13,B-In
(round shaft) 27
vady

B-1 111 0211 06O SHAFT, main 1
H= RTYVY

B-2 | 9BB 6202 000 BEARING, ball #6202 2
2+ 7 W7

B-3 | 9RR 3500 005 RING, snap R-35 2
AN Y=wn

B-4 | 90S 1535 0702 SEAR, oil SC-15357 1
Y=nEFryT

B -5 | 9SC 3500 500 CAP, seal 358 1
290 ¥+

B-6 | 111 0212 000 GEAR, second shaft 1
nNo—-

B-7 111 0213 000 COLLAR 1
2% Tyva

B-8 111 0224 000 BUSH 1
2AIVF 47 b

B-9 M23 0255 000 SHAFT, with screw 1
Ryy IO

B-10 | M23 0258 001 WASHER, back shaft 2

39 NyFy
B-11 M07 0313 001 PACKIVG shxfter rod 2
a7 b 39 Nuyxy (V)

B-12 | MO7 0234 002 PACKING, shaft with screw (out) 2
NER FH R

B-13 | 9SW 1000 000 WASHER, spring 10¢ 2
Fo b

B-14 | ONT 1000 010 i M10 P1.25 2
3V ¥+

B-15 111 0214 000 GEAR, third shaft 1
2% Tyva

B-16 111 0215 000 BUSH 1
3v2

B-17 | 111 0220 000 | SHAFT, third 1
XA HHR

B-18 111 0227 000 WASHER, thrust 2
A=)

B-19 | 90R 1250 005 "o RING S-12.5 T302 2
SOy FX HHR

B-20 | 111 0222 000 WASHER, stopper 2
+5 22T

B-21 9CD 0601 603 SCREW, M6x162 2
== Fai

B-22 9RC 0400 440 CHIN, rorrer 1''/2x44% 1
P (=)

B-23 111 0219 000 SHAFT, axle (round) 1
HAK 259F U7 FHA

B-24 M13 0216 000 WASHER, side clutch shaft 1
H= RTYV

B-25 | 9BB 6004 000 BEARING, ball #6004 2




FSUOZRZEVv I3 FTER
+ TRANSMISSUION GEAR GROUP
REEE 2 - FE 8 ) ) £ # % R ]
NO. CODE NO. PARTS NAME Q'TY REMARKS
2FwT Yo
B-26 SRR 4200 00S RING, snap R-42 2
AN =W
B-27 90S 2042 0804 SEAR, o0il TC20428 2
Favtd FHR
B-28 111 0251 000 WASHER, adjust e
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« CHASSIS & FENDER GROUP

BEES | 2 - FER 8 & £ ¥ ¥ & 3 ¥

NO. CODE NO. PARTS NAME Q'TY REMARKS

V=Y Tb—L4

c-1 111 0411 003 FRAME, shassis 1

C -2 |111 0412 001 COLLAR 4
v b

C-3 |111 0413 000 BOLT 2
A

C-4 |9SW 0600 003 WASHER, sprlng 64 4
Favlg”

C-5 |[9NH 0600 073 lel‘ h’1gh ten51on M6 2

C-6 |M23 0416 000 CoLEAR,  fignining case 2
Fov b

c -7 |9BT 0805 003 BOLT, M8x50% )
SR EHE

C-8 |9SW 0800 003 WASHER, spring 8¢ 2
F 5 b

C-9 |OSNT 0800 003 NUT, M8 2
PR A

C-10 |111 0511 000 FENDER 1
b32 2P

C-11 |9CR 0601 213 SCREW, M6éx124 2
Fy b

C-12 | 9NT 0600 003 NUT, M6 2
PA S V2 £

c-13 [111 1311 002 BUMPER 1
NAT

C-14 |M23 0415 000 PIPE 1
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« HANDLE & CONTROL GROUP
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N B 32 F0O—)URER
HANDLE & CONTROL GROUP

REER EI L 8 & & ¥ ® R # ¥
NO. CODE NO. PARTS NAME Q'TY REMARKS

NVFENV Tr—L4

D-1 |111 0626 001 FRAME, handle 1 | 10261184~
NZEN OFF

D-2 (111 0634 000 BRACKET, handle 1
NVYEN R4 T

D-3 |[111 0631 001 PIPE, handle 1 |7y, 78%F
24 9F Tv—F

D -4 |111 0643 000 PLATE, switch 1 | 10261188~
NYEv Ty T

D-5 |S69 0677 000 GRIP, handle 2
TN ¥ AT

D-6 |9CD 0501 013 SCREW, M5x10% 1
T4=y¥Va Tyly—

D -7 |9FW 0500 023 WASHER, finish 3] 1
PR

D -8 |9BT 1001 603 BOLT M10x162 3
NZFEN MYy Eub

D -9 |111 0628 000 BOLT, handle fitting 1
2577 vN= (A)

D-10 |111 0617 001 LEVER (A), clamp 1
FH R

D-11 |M99 0214 000 WASHER, 108 1
7R FHR

D-12 |9SW 1000 003 WASHER, spring 108 5
25v7 L= (B)

D-13 |111 0618 001 LEVER (B), clamp 1
FA4Y R4 yF

D-14 [111 0619 000 SWITCH, stop 1
N4y a-F

D-15 |[111 1314 000 CORD 1
Frvvay 24¥-—

D-16 |111 0818 000 WIRE, tension 1
Fyvay kgt NR

D-17 |106 0496 000 SPRING, tension tightener 1
7Y €

D-18 |9ST 0161 503 PIN, split 1.6¢x16% 1
YalFuF Lii—

D-19 |111 0852 000 LEVER, main clutch 1
20y b T4~

D-20 |111 1315 000 | WIRE, throttle 1
ZAQwy b b=

D-21 |E32 4122 000 LEVER, throttle 1
X3 FHR

D-22 | 9SW 1000 003 WASHER, spring 10¢ 1
#y b

D-23 | 9NT 0800 003 NUT, M8 1
R FEH K

D-24 |9SW 0800 003 WASHER, spring 8¢ 1
T=2 2=F

D-25 |[111 0646 000 CORD 1
ANy TR Nip

D-26 |9CV 1500 001 BELT 2
#How b

D-27 |9BT 1002 003 BOTL, M10x202 1




N2 FIV - 32 0O0-)VEBR

- HANDLE & CONTROL GROUP

ByER | o2 - kE S 8 & £
NO . CODE NO. PARTS NAME
ES H¥H%
D-28 | SFW 1000 003 WASHER, plain 106
FHww b
D-29 | 9BT 0804 503 BOLT, M8X 45 2
ay2 Fub
D-30 | 9NL 0800 003 NUT, Iock M8
ZbyN— 3O dyyS
D-31 | 111 0853 000 | CAP, stopper
VAR O 7 B PR N
D-32 | 111 0636 000 FRAME, handle 10261092 #:5€
NY KRN frt—
D-33 | 111 0642 000 1026105 #:&

COVER, handle
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ENGINE & BONNET - TENSION GROUP
LA & - F & % 0 ) & 23 ¥ B L] 3

NO. CODE NO. PARTS NAME Q'TY REMARKS
LBy

E-1 | CEG 0030 050 ENGINE, FA76D 1
How b

E -2 | 9BT 0804 003 BOLT, M8x404% 2
A b

E -3 | 9BT 0803 503 BOLT, M8x 352 2
e HFHE

E-4 | 9FW 0800 003 WASHER, plain 8¢ 8
¥R FH R

E-5 | 9sw 0800 003 WASHER, spring 8¢ 4
F o b

E -6 | SNT 0800 003 a M8 4

- H -

E-7 | 111 1313 000 COVER muffler 1
PFR AT

E-8 | 9CR 0500 803 SCREW, M5x82 4
£y HFHR

E-9 | 9FW 0500 003 WASHER, plain LY. 4
H/xy b

E-10 | 111 0711 002 BONNET 1 |[5=rgxd
757 *+y7

E-11 | 111 0712 000 CAP, plug 1
R2yb bYISY RF-—

E-12 111 0713 000 STAY, bonnet fitting 1
£ HFHRX

E-13 | 9FW 0600 003 WASHER plain 69 6
NE FHR

E-14 | 9SW 0600 003 WASHER, spring 69 2
+ b

E-15 | ONT 0600 003 3 M6 2
sy bUVH ¥4

E-16 | 111 0714 000 BRACKET, tank 1
EJ #HEX

E-17 9FW 0600 003 WASHER, plain 69 4
AL 3

E-18 | 9SW 0600 003 WASHER, spring 64 2
+ oy b

E-19 | SNT 0600 003 2 M6 2
Ea=X V2

E-20 | 111 0715 001 TANK, fuel 1
277 Fvoy7

E-21 | 116 0725 000 CAP, tank 1
2Ry

E-22 | M86 0724 000 SPONGE 1
ALK,

E-23 | M86 0723 000 PACKING , 414 1
v/ am Zan8—

E-24 | M86 0721 000 FILTER, fuel 1

Ea=—T NV "47 T-8
E-25 | 137 2837 000 PIPE, fuel T-S S5¢x9¢x1804% 1
Yy T

E-26 | M86 0746 000 CRI};, 134 1
Avvaw Tia

E-27 | 111 0719 000 RUBBER, cussion 1




E I -RBIoRxY S -Foay
« ENGINE & BONNET - TENSION GROUP
REES 1-FEF S 5 & £ ﬂi B R ] 3
NO. CODE NO. PARTS NAME Q'TY REMARKS
zN HS5 3FY
E-28 | 9CD 0601 213 SCREW, M6x122 4
T 4=y Va Y=
E-29 | 9FW 0600 023 WASHER, f1n15h 69 4
wrEx T -
E-30 |[111 0811 001 PULLEY, main 1
b
E-31 9BT 0801 603 BOLT, M8x16% 1
*_
E-32 | 9KY 0504 000 KEY, 5x5x402 1
TYTy Ty -
E-33 111 0812 000 PULLEY, engine 1
V< b
E-34 | 9VA 0370 003 V BELT, LA-37 1
Fvvasy T—Li
E-35 | 111 0813 000 ARM, tension 1
FvsY 20D
E-36 | M66 0824 000 ROLLER, tension A-W 1
AFy7 Yo
E-37 | 9RS 0120 005 RING, snap S-12 1
Frvav bYvhHE Fuk
E-38 | M54 0816 000 BOLT, tension fitting 1
b FHx bYYE F
E-39 111 0814 000 BRACKET, belt support 1
H b
E-40 | 9BT 0801 603 BOLT, M8x162 2
NE FH R
E-41 | 9Sw 0800 003 WASHER, spring 8¢ 2
Xpp Hrt— RF—
E-42 111 0817 000 STAY, belt cover 1
~ b b RAT
E-43 111 0815 000 COVER, belt 1l [(5~<r&3%¥
ST
E-44 | M26 0833 000 KNOB 2
Sy FeyT Fyie—
E-45 111 0721 000 WASHER, tank cap 1
<Xnph YT
E-46 111 0854 001 SUPPORT, belt 1
2
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AR
- ACCESSORY PARTS & TOOL GROUP

REER 2 - FE® 5 [ & B % B # 3
NO. CODE NO. PARTS NAME Q'TY REMARKS
F4a9 #H—
F-1 111 1511 001 BAR, resistance 1
2527 b= (C)
F-2 |111 1512 001 LEVER (C), cramp 1
€)Yy T—4& PYVH BV
F-3 |S57 0177 000 PIN, arm fitting 8¢ 1
ReY
F -4 |9RP 0816 003 R PIN, 8¢ 1
757 #HyZ R
F-5 |9TL 1902 103 BOX, plug 19x21 1
TIR Hvay ss-
F-6 |9TL 8011 005 5 1
Ve JdF RNF
F-7 |9TL 1301 700 SPPANER, 13x17 1
PYTUHA VA4V
F-8 |111 1516 000 BOOK, manual 1
297 J7o
F -9 111 1530 000 BAG, tool 1




G B ENEEERRAIR
- MOVEMENT WHEEL GROUP
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BENERRS R

G- MOVEMENT WHEEL GROUP

REES =R B8 & & 23 B R L] 3

NO. CODE NO. PARTS NAME Q'TY REMARKS

AFY velly Toyv

G-01 111 1500 000 WHEEL Ass'y, movement 1
AF¥Y vaYy Zx—7

G-1 111 1531 000 FORK, movement wheel 1
AFY veYv

G-2 111 1533 000 WHEEL, movement 2
Yy ¥V

G-3 | T10 0272 000 PIN, axle 1
REY

G-4 | 9RP 0816 003 R PIN, 8¢ 1
Fo b

G-5 | 9BT 1005 503 BOTL, M10x552 2
D97 Fyb

G-6 | 9NL 1000 003 NUT, lock M10 2
£S5 HHE

G-7 | 9FW 1000 003 WASHER, plain 104 4
vavliiy ==7

G-8 111 1425 000 MARK 1




H 1507 5M (A #hA) RaR
. 150 HATCHET COLOW (ROUND SHAFT) GROUP




15075 CGhEA) Bf%
+ 150 HATCHET COLOW (ROUND SHAFT) GROUP

REES 1-FE = ® & & ¥ ® R ] ¥
NO. CODE NO. PARTS NAME Q'TY REMARKS

150 #4%x Toyvy (zagdz3av) (FAZMN)

K-01 111 1509 000 COLOW Ass'y, 150 hatchet
(round shaft) 1 set
Nok Fa-7 (1503 9)

K-1 111 1527 002 TUBE, knife edge bering (150) 2
T¥Fa9 Fa—-7 (15039)

K-2 {111 1528 000 TUBE, extension (150) 2
F4RT AV

K-3 111 1529 001 DISK Ass'y 2
150 #9 Y4 ()

K-4 111 1534 000 NAIL, 150 (R) 8
150 #4 Y4 (&)

K-5 |111 1535 000 NAIL, 150 (L) 8
YA MYy Hup

K-6 R14 0515 000 BOLT, nail fitting 16
NE R

K-7 9SW 1000 003 WASHER, spring 10¢ 16
Fy b

K-8 |ONT 1000 003 NUT, M10 16
YeIJ EV

K-9 |T10 0272 000 PIN, axle 6
R ¢£vr )

K-10 | 9RP 0612 003 R PIN, 69 6

_22_




